158666 PARTS LIST
VOLANT AIR INTAKE SYSTEM 1 | VOLANT FILTER BOX 1 | 4* X 3" HUMP HOSE 3 | 1/4" WASHERS
PART NO. 158666 1 | VOLANT FILTER BOX LID 1 |3 3/4" X 3* SLEEVE 4 |1/4* X 7/8" FENDER WASHERS
HZWn_lb_l_lbl_lH_H_Z Hzml_lmCﬁul_lH_H_ZW 1 | VOLANT FILTER BOX ADAPTER 4 [ 6 MM-25 BOLTS 1 1 O0-RING
1 | VOLANT AIR FLOW DUCT 3 |1/4°-20 BOLTS 2 | 4 MM PLASTIC SCREWS
WWW.VOLANT.COM 1 | POWERCORE FILTER W/CLAMP | 7 |1/4* LOCK WASHERS 1 | 15866 MAF GASKET
TECH SUPPUORT: (909) 4/6-7225 | 2 |#0s0 cLavpPs 5 | 1/4°-20 TRUSS HEAD SCREWS
2 | #072 cLamMPs 5 | 1/4% RUBBER WASHERS
3 3/4" X 3
4072 SLEEVE
(5) 1/4*-20 TRUSS HEAD SCREWS T o CLAMDS
(5) 1/4* RUBBER WASHERS - #072
_ CLAMPS Q
olan 22
P n VIOLANT
- AIR FLOW DUCT #060
FILTER BOX CLAMPS
NOTE: REMOVE THE
ADHESIVE COVER VOLANT #060
FROM THE FENDER FILTER BOX 4 X 3 CLAMPS
WELL IN ORDER TO ADAPTER
INSURE MAXIMUM HUMP HOSE
AIR FLOW.
T T 4> 6 MM STOCK BOLTS
T— T— / ¢4 174" LOCK WASHERS
1= - (4> 174" X 7/8" FENDER WASHERS
ACCESSORY #072
OPENING CLAMPS
#072 a
CLAMPS
ALIGNS
AGAINST [ 11 1 Nopn W&\ \V VNN — N
FENDER @ 4 MM X 10
SUPPORT PAN HEAD SCREWS
— T T MAF SENSOR
15866 MAF GASKET
4 X 3 1 0-RING
HUMP HOSE 15866 MAF GASKET

o

o

W/CLAMP

POWERCORE FILTER

(3> 1/74'-20 BOLTS

‘ VOLANT
(3> 174" LOCK WASHERS
(3> 174" WASHERS AIR DUCT
e —_ 1

VOLANT FILTER BOX LID




